R G e R R

Installation diagram of the suction platform

e
oy




4B Name = QTY | #5 No. | 4 Name & QTY
J¥5 No
1 M4*6 IT =k B2 4T | 36 8 M6*55 [ 4 L IZ24T | 4
Countersunk screw Cylindrical head
screw
2 M6*20 [l FE Lk #25] | 10 9 B R |4
Cylindrical head Rubber
screw shock-absorbing
pad
3 M6 BEEE Nut 10 10 M6 B Fa iR 4
Anti-loosening nut
4 M6*12 [l L IRET | 8 11 IR Y2 6
Cylindrical head Rack screw
screw
5 M4*6 [ 1 K IR ET | 36 12 GRS 6
Cylindrical head Rack screw
screw
6 8.5 #4 /i Gasket 8 13 M5*10 [ #E 4R 4T | 3
Cylindrical screw
7 M6*55 [T k24T | 8 14
Cylindrical head
screw

24515 B Installation Instructions
1 24 R 22255 The left and right feet are installed

J¥'5 No. | %%k Name & Qry
1 JE 1 2
. On the soles

2 JET 2
Under the soles
[HI%E Casters

4 AR
legged cup

5 avil-3al 6
Hexagonal screw

6 7N R L 6
Hexagonal nut




2 2R 4235 Tripod installation

B Name

& Qry

il
Left foot

p syl
Right foot

i

Lower crossbar

T

Before going up the crosshar

ERER)E

After moving up the crossbar

[ SRR ET

Cylindrical head screw

AL SRR ET

Cylindrical head screw

HH Gasket

BERE Nut

3 &1 %% Countertop installation

4

(L]

J¥*5 No £ FK Name e Qry

1 4 Tripod 1

2 £ Countertop 1

3 W X6 Suction chamber 1

4 EAAF Pipeline assembly | 1

5 Ma*6 [ 41 SR IRAET 36
Cylindrical head screw

6 M6*20 [T kIR ET 10
Cylindrical head screw

7 M6 B2 EE Nut 10

(s

i g

Lr



4 &1 %% 2 Countertop installation

F5 No. ZFK Name

1 F4FF Gear lever 1

2 W XU HR - Suction mesh plate | 1

3 #L2} Hopper 1

4 M4*6 YLK IRET 36
Countersunk screw

5

5 XL A e 7] /)] %2 %% Installation of the fan and the reversing valve

%5 No. £ F% Name & Qry
1 KM Fan
2 e ] (]
Directional control valve
3 M5*10 [ FEIRE] 3




Cylindrical screw

M6*55 [F # L RET

Cylindrical head screw

PRI k= 2
Rubber shock-absorbing pad

M6 [ R BE

Anti-loosening nut

1. e RERE K

Directional control valve connection diagram

RN E

Connect

suction surface

the

i

2 SR R
Schematic diagram of pneumatic foot pedal

E IE 1

O OK B
Connect the fan | <€ L
El
= b
Three-way
FEIES 2 1 -

=i

ree-way

Foot pedal interface

!

iilliggmip)

Foot pedal interface

Fel 1.2 E B m) 1R].3 IEBH K B AR
Interface 1.2 connect the directional
control valve.3 connect the oil-water

separator




